- > LN {_,, - . B -~ ” » + -—
> . - ™ B 4 ~ ]
o T L COMPACT TRACTORS ’ o S
' ..t 114H g . : et , ‘
‘ Parts Catalog 8-3140 : ' S e : -
. N - . - ' o B . Co
. 54 - : ,
. . ' . - - 5-91-RP-500-258 N .
. ALPHABETICAL INDEX _
| ENGINE SECTION ' KRR
_ PAGE GRID _ -+ .. PAGE
, | | - 13 _.B2 - Fuel Fitter ..%........... ' 21
: / : Battery .......... e 45 D6 Fuel System ............ 21
/ : Breather, Crankcase ...... - 13 B2 ‘Gasket Kits . ............ 17
/ ! .Camshaft .., .. e 5 A8 + Governor............... 9
AL : i Carburetor. .. =i ......... .1 A4 Magneto ‘Armature. . ... . ... 5
/ g Choke Linkage ... ... e 21, BiO. Manifold~. .............. L
- . Connecting Rod . . . .~ ... .. 5 A8 . Mounts, Engine .. ........ 19
Crankcase .. .......... e 9 Al2 Muffler ................ - 19
: : Crankshaft ...... S 5 A8 - Piston................. . 5.
; ' : Cylinder Block .. .". . ... e 7 A10 . SparkPlug. ............. -
‘ . Cylinder Head ... ....... 7. A0 - Starter ...... S 17
- Electrical System ... ...... 13 B2 . Tank, Fuel.............. .21
. ; « Engine Block & Attaching Parts 7. A10 Throttle Linkage ......... .21
- Filter, Oil . . .. .. e 9 “A12 Valves................. 5
' v Flywheel . ....._ ........ 5 A8 - T ) :
. : : '
' i ) .
[ ' BASI(; TRACTOR SECTIQN .
. - _ 4 - Axle, Front . ............ 31 C6.  Implement Lift........ .. 43
‘_& ) o . ' ; ‘“ Beits & Pulleys .......... - 37 C12 - Mounts, Engine .. ... I 19
v & - oo | ; Brakes................. 33. C8 PTOClutch . ..... ........ 23
B ~ . i Decals................. 49 D10 - Seat, Operator's . ........ ’ 27
- I Electrical System . ...... " 45 . D6 Steering Wheel & Gear . ... 29
P Fenders............ N 27 - €2 Transaxle .............. 39-41
- : - Frames................ 25 B14 , Travel Control ........... - 35
- i Grille .. .....o... ..., 25. B14 - Wheels, Front & Rear’ .. ... 31
1 Hitch........... e 25 B14 Weight Box M13......... - 51
i Hood..... FETI N 25 B14 :
| :
: -
= i -~ '
-I] i‘ \ ! +
* | ‘ 7
- ’




‘GENERAL

. INDEX o

PN

There isan mdex at the front and rear of thls catalug

The front index is an alphabettcal index of the major
groups or assemblles . .

Tﬁe rear index is a numencai index’ of ! the part
numbers and pages on ‘which these numbers are .
shown. -

ILLUSTRATION _ o .

_ Each illustration in this catalog shows & group of .
° parts or ‘components. These parts and components
are aligned approximately as the ‘parts.and com-
ponents on your maching. Each part'and component
-in an illustration has a reference number. These
" reference numbers are-in a list on the page opposite
of the illustration. Next to the reference number is
the part number, description and required guantity
- ,of the part shown in the illustration.

~UAR - ““Use as required”’ indicates that the paft ¢

quant:ty is var:able

' NSS.- *“Not sold separately’’ indicates that the part
is only available as a component of an assembly or -
the part must be pdirchased locally. If the part is an
assembly component, the description will be in-

% dented under the assembiy descrlptlon in the parts
Ilst ‘

OIL - ““Qbtain locally’” .

- “Footnotes’’ are added to a part number when
more information is needed for identification. They
only reiate to the part numbers indicated.

INDENTED DESCRIPTlONS

An assémbly can have many components The com-
ponents of an assembly are indicated by an indented
description, The. quantlty for an indented part is the
_ total needed for that complete assembly See the
example

REF. . PART NO. .

55159
56208
55956
. 55957
56210
56209
45175
16- 836
, 132- 104
35 C 55889
36 -~ 13- 410
37 . 92- 4 . LOCK WASHER - 1/4"" SAE

T - - - 4
3

" DESCRIPTION

CYLINDER ‘ASSY - rear stee

[er)
o
GOOO000n

PIN - cotter, 3/16" x 3’7

T

SOCKET ASSY - rear cylinder .. .... e e e e e :
PLUG - adjusting, Socket @SSy . - .y eevn s lo i
SEAT -socketball ........... e e e e e e e
SPRING -S0CKEBE .. ... i it tranarra st snennes

. SEAT -socketspring™. ... ....... e e .

CLAMPASSY-socketassy,.................:" ..............

BOLT - 1/2" x ' 2-1/ "NF hex ........c.n N

STUD - ball, socket & cylinder........ D e
BOLT - 1/4"" x 5/8” N.C.,

lI"glFORMATIDN e

PARTSwORDERS ':-‘

AII orders must include the followmg lnformatlon
" Correct part number.

'Qorﬁplete description of part or component.

‘Totlal quantity of eath part o .component.

Product mode nurhbor.

All necessary product ldentlflcatlon numbers.

Method for sending the parts

N e e Ao

. Complete and correct addreg:s.
CATALOG HEVISIONS

As the product changes ‘new pages will be available
. for your catalog. A notice will be issued.

Put all revisions into the catalog as
soon as possible.

IMPORTANT:

RIGHT HAND AND LEFT HAND
IDENTIFICATION

The words right hand (RH} and left hand (LH} as us-
ed in this catalog indicate the direction while you are
in the operator's seat in the normal operatlng
posmon. ‘

REQ’'D

1< T R "

.....................................

hex........ e e e e e e e e e e

o v\-»»-—n-‘-\‘)!m..xh,,”,‘_'_vn“‘.‘_ B et T 24 Caen
¥
-

1 TRACTOR\MODEL AND P.I.N.
] OR SERIAL\NUI B ‘

N

TRACTOR MODEL j

114

NOTE;

s e,

. PRODUCT IDENTIFIGATION NUMBERS (P.L.N.}
OR SERIAL NUMBERS (S/N) o

ENGINE IDENTIFICATION

~ +

. ENGINE MODEL AND
. SERIAL NUMBER

ENGINE MODEL

033753 ) .
SPEC. 294777 - TYPE 0117

) ? N

in this catalog there are references to. -
serial numbers. To order the correct part,

use these serial numbers as a guide.

LY 1




PART NO.

28849

. PAINT.AND OIL

. PAINT -
DESCRIPTION '

BLACK - semi - gloﬁs, 12 oz spray {2 per carton)" J

28850
28850

28485
30870

BLACK - semi - gloss, guart {2 percarton) ......... o vnnrnnn
BLACK - semi - gloss, heat resistant, 12 oz spray (2 per carton) .. .....
POWER RED - gloss, 12 oz spray {2'per carton) . . ... .. bt

_POWER RED - gloss, quart {2 per-carton}

SILVER - gloss, 12 oz..spray (2 per carton}

.........................

.......................

-,
’ -

C
Cc
Cc
C 28484
C
C
Cc

31643

32777

32776

POWER RED - gloss, 1 oz touch up, {1 doz. percarton) .............

. OIL .
OIL - SAE 30, SF, quart {12 per case}

............................

[N
Qo0 -

32778

OIL - SAE 5W20, SF, quart {12 per case) . . R R R e

. OIL’- SAE 20W40, SF, quart {12 per case)

-t

[

INGERSOLL

s

‘Ingersoll Equipment Co., Inc.

2 ' e A H - e 5




T T TP SRy
o PRV

REF,
) 1
5 ‘2
g 3
4
: 5
{ 6
g 5
; 8
2 g
! 10
; 1M
} 12
12
: 12
12
' 13
13
13
13
14
i 15
16
17
i 1
2
3
4
5
6
7
8
T 9
10
11
12 -
4
i
i
El

5"
. o " o ) .
[ v fy - M
FLYWHEEL, CRAINKSHhFT, CAMSHAFT AND PISTONS . .
lo Lo R e
PART NO. DESCR!P'I;ION ) ’ . REQ'D-
C 343N SLIDER -‘governor ............0 ....... e R 1.
C 34231 CAMSHAFT ....... e et I P 1
C 34383 CRANKSHAFT . ... ... i it e i e 1
C 34211 KEY -fiywheel .. ..o vneen oo i 1
C 34210 FLYWHEEL -includes ring gear . . ... ...... ... .6l ... 1
C 34331 GEAR -ring........ B SV ar, 1
C 34288 NUT - flywheel. ... .... [P S e e . 1
C 34237 WASHER - flywheel ............. . ... ... ... % . it 1
C 34326  SPACER-SCHEeN .............ciceceeinenennnnonen., e 4
C 34287  SCREEN-flywheel ... .................. e Ggr v e 1
C 34238  SCREW - scree;ﬁ.{f ............. P R . a
C 34212 PISTON ASSEMBLY - standard fincludes rings) . ..........~....... 2
C 34213 PISTON ASSEMBLY - .010"" oversize (includes rings). , . ............. 2
C 34214  /PISTON ASSEMBLY - 020" oversize (includes rings} = /. ...... oS 2
C 34215  PISTON ASSEMBLY - .030% oversize {includes rings} . .....5........ 2
C 34216 RING SET, - pistong-standard . ...... B Foreaen 1
C 34217 RING SET - piston 1010 oversize ... 8. ... ....... T 1
C 34218 RING SET - piston .020'* oversize~. . ... Ve e e 1
C 34219 RING SET - piston .030" oversize . +.. .......... e 1
C 34221 PIN - piston, standard . . .. .:.........°0.. LTl o 2
C 34220 LOCK - piSton pin ... B, 2%
C 34222 ROD - connecting .. ............ | I P P 2
C 34223 BOLT - connecting rod s, ;.. RO e 2
& g e ’
IGNITION AND CHA%ING SY?’T EMS s :
- . ) Yo e 4
C 34289 ° ARMATURE - magnets ............ S T 2
BR221798 TERMINAL - ignition cable’: 37 ... .. .... 7. ... .. B 1
C 34290  SCREW -mounting...s" ... 0% . . .v 90 dusenn .. e 4
C 34291 SPARKPLUG ..............:.. " h""v-'"" e o, 2
C 34324 BOOT -sparkplug . .~ ......... =%, oL 0., e Tooets 2
C 34304.. __REGULATOR - alternator. ., ....... TR B T S e
C 34310 SCREW -mounting...,......... I e e 2 -
C 34290 SCREW - mounting . . .. .. ... e e LN 4 5
C 34303 STATOR - alternator . . ........... S 1
C 34306- TERMINAL-ground .............. et e " \
C 34292 BOLT-mounting ............... e e e e e , 13-
C 34293 NUT......... e Lo LSO R
f . . © '
s K -
1
S _ -
o
Printed in U.S.A, i April 1991

?
MODEL 11

4H

COMPACT TRACTOR |




/ \ . _ , ~
S . MODEL 114H COMPACT TRACTOR ’ 7
. ¢ ’ ' “jl '
(- . : ENGINE BLOCK AND CYLINDER HEADS
REF.  PARTNO.  DESCRIPTION | ' REQ'D
, E 1 C. 34380 ~,BLOCK - cylinder {also includes Ref. 6, 6, 7). ... .................. 1
I 2 C 341, BEARING -main . ............... e e e e hr e O
= -3 € 34192 SEAL =Gl 7. ... e e e PR S
; ? . 4 C 34388 SCREEN - oil pick®Up . ............... e [ 1
. 5 C 34239 " PLUG-pipe .........oviiernnrnnnnnnn Ch e e 1
i 6 C 34327 DOWEL - crankcase . ..... e e a e UAR
H 7 C 34328 DOWEL - cylinder head . .. .. ... e e e . 'UAR
3 8 C 34317 BAFFLE -breather ............... .. .. it iiiiiiiitiinerann 1
: 9 C 34342 LINER - exhaust port _:......... T e e e 2
i 10 C 34229 RETAINER - valve . .. . ... ke e e ) 4
1 C 34400 _ PUMP -o0il ... ...t e i ettt e . 1
: 12 C 34246 _ “O" RING-pump ........ e e e e e 2
‘ 13 C 34338 SCREW - pump mounting . ... .. e e e 2
; 14 C 34193 HEAD -cylinder R.H., No. 1 ... .. .. ... i, 1
: 195 C 34194 HEAB - cylidner LLH.,, No. 2 . ...... e e . 1
] 16 C 34348 SEAT - exhaust valve ,.:........ e ] 2
17 C 34347 SEAT -intake valve . . . .. . oottt ittt e et e e Y 2
18 C 34349 GUIDE - valve . ... .. e e e e e e e . 4
19 C 34196 GASKET -head .......... ... .t it ’ 2
: 20 C. 34202 BOLT -head. ... ... ... ... ... i 8
21 C 34195 WASHER -head bolt . ......... ... ... . .. . i, 8 -
22 C 34368 COVER-valve No. 2 L.H. .. ....... .. .. . .. .. i 1
22 C 34369 COVER-valve No. TRH. ...... ... .. . . i i 2
23 “C 34262 GASKET - valve cover ....... e e e e e 2
24 C- 34262 NUT -lock, valve cover ................. N e e e e N 4
t 25 C 34261 WASHER . ...... e e e e e e J "4
26 C 34372 ROD -push, Intake . ... .. i i it ettt e i ia e 2
26 C 34373 ROD - push, exhaust ............. e e y 2
27 C 34377 SHAFT -rockerarm ... .. ...... S 2
28 . C 34378 SUPPORT - roCKer arm . .. it it it e e i e s me e at s et e na e ans .. 4
29 C 342589 STUD - rocker @rm . . .. .. ot it i e e e e e e 4
0 30 C 34376 ARM - rocker . .. ... e i e e e 4
31 C 34265 SCREW AND NUT -valve adjust . . . . ............... .. ... ... el 4
T 32 C 34230 TAPPET -valve ... ... ... i i s e e 4
' 33 C 34346 SEAL-valveguide . ............. ... ..t el 4
| . 34 C 34224 VALVE -exhaust . ...... ... ... ... .t - T e e 2
' 35 C 34225 VALVE -intake. . . . ....... ... ... ... e e e 2
36 v C 34226 ~ SPRING -valve.............c.oiiiinrinnnn.. e 4
37 C 34228 RETAINER - valve spring. ........... T e 4
I B -
4 P -
” I
coE
i
i
; ' ‘
1 Printed in U.5.A. L , ‘ April 1891

¢



ek d el ek omd ) mh b ek ek b ek b ol

- o e ' . ' e o ‘
i ! % : - . ‘ ' ) ‘ -
. 1 , ' Y ‘
, 1 MOSE’EL 114H COMPACT TRACTOR
< , - : OIL FILTER, FILLER TUBE AND DRAIN
o i REF. ‘PART NO. DESCRIPTION L REQ'D
- ; 1 . C 34403° TUBE-oilfillor. . .......cooururiin i R 1
! 2- C 34402 SEAL -fillertube . ........... . ... .. ... e, e '
IR 3 C 34401 DIPSTICK . .. it e e e e e e
i 4 "C 34406 O RING - fillertube ........... e LEEEERER et
i 5 . C.34339  SCREW ..:........oovinunnnnnnnn.. e
E.’ 6 C 34374 FLTER -oll .. ... .. ... ... .. ..., P e e e
" 7 ., € 34375, ADAPTER -0l filter . . ... .. oottt e
1 8 C 34239 PLUG - pipe .. o e e e e e
B 9 C 34361 GASKET -adapter ......... ...ttt i,
i 10 "C 34362 SCREW - adapter . o, ..ot i it e
i 11 221- 86 REDUCER - pipe 3/8" to 1/4"" oildrain . . ................ e
! 12 C 19473  NIPPLE - pipe, 0il drain . .. ... covvuureennnennnnn.., e
13 C 14906 GASKET - @il drain .. ........ ittt e e
14 C 14399 PLUG -oildrain .. ............, et e e e e
; 15 C 34260 STUD -adapter ............. . . . .. . i,
- 1 16 C 34264  LOCKWASHER........ e e e e, e
w CRANKCASE COVER AND GOVERNOR .
| 1 C 34384 COVER - crankease . .........uiiininiit e, 1
' .2 ‘C 34208 . SEAL -0l .. ... 1
3 C 34201 GASKET - crankcasayGover .. ..........oiuitiinnnennnnn... 1
4 + C 34323 WASHER - governorshaft . ... ............... e e 1
5 C 34247 0" RING - crankcase cover . .................. P A
— 1 6 C 34209 BOLT -crankease Cover .. ... ... it e, 8
S > 7 C 34203 PRUG -pipe .. .....ccviniiinn ., P 1
N 8 € 34322 SHAFT -governor .................... e e e e 1
9 C 34314 BUSHING-governorshaft...............................:... 1
10 C 34315 BUSHING - governorshaft ................. e e e L1
11 C 34240 SEAL -governorshaft ............... e e e e, 1
12 . C 3431 PIN -cotter ... .. ... .. .. i e e 1
13 C 34270 LEVER ASSEMBLY -governor . ............. e e e 1
14 C 343216 BOLT -lever .............. PR, e e e . 1
' 15 C 34275 WASHER - lever .. ..o e 1
16 C 34319 NUT -lever..........c.c.cuvunnun.. e e e 1
’ 17 C 34267 SPRING -gOVernor « . ..........vuvuvuo... 1
~ 18 C 34397 - SPRING-govemnedidle................. ... .00 0uuuuuininl 1
19 C 34266 - LINK - gOVeIMNOr ..o ottt e e e e e e e e e e e e e e 1
20 C 34271 SPRING -govermnor link . . . ....... ..., AP e 1
21 C* 34269 BRACKET -gpvernorcontrol . .......................... oo, 1
22 C 34281 SCREW -bracket . ... ... ... ittt e e e e 4
. 23 BR221535 CLAMP - casing ......... e e A
: 24 C 34292 SCREW -clamp .. ... e e e e e e e e U
‘5
il
J ' , ~
[ - . - <
f - Printed inU.S.A. . - g . Aprit 1991
i . Loy % -
' 1 : : l _ ¢ . - R R RRRRAREIRRERRTRRTTRD=RDDR




R : k B . ‘o .
0 - . ‘ . 1 h © MODEL 114H COMPACT TRACTOR L, 11
B ' S 1 ‘ CARBURETOR, MANIFOLD AND FUEL PUMP
£ I AN C 34392 CARBURETOR :...ovvvvreeimmnn N e 1
‘ j - 1 NSS ‘BODY -carburetor. . . ..o oo e 1
1 2 C 34396 KIT-chokeshaft ....... ... .. ... ..................... 1
; 3 NSS COLLAR - choke shaft (use overhaui kit). . .................... 1
4 NSS | T SEAL - choke shaft {use overhau! or gasket kit) ........ A 1
3 5 NSS " . BALL - locator {use overhaut kit)................... e T
H NSS RETAINER - shaft {use overhaul kit) ............ e /\1.
T C 34395 CFLOAT -fuel ... 1
. NSS _ PIN - float hinge {use overhaul kit) .............. e . 1
¢ .9 NSS' VALVE - fuel inlet (use overhaul kif) ................. I 1
§ 10 NSS NOZZLE - fuse overhaul kit) . . . ... ............ R P 1
3 11 NSS JET - main.(use overhaul kit) ... ...... PP e 1
i 12 NSS PLUG - welch (use overhaul kit). . ........................ e 1
i 13 NSS PLUG - welch {use overhaul kit . .. ........................... 1
: 14 - NSS VALVE - idle adjust {use overhaul kit) . ............. .. ... .. .. 1 -
; 15 c 34388 SCREW AND SPRING - throttle adjust .. .. ....................x. 1
' 16 C 34393 VALVE - throttle . .. .................0oooo 00 1
; 17 C 343839 VALVE - choke ., ....... e, e e 1
18 G 34387 SCREW -mounting ... ..ot 3
i 19 C 34394 KIT - throttleshaft ................ e P 1
X 20 NSS " COLLAR - throttle (use overhaul'kit) .. ....................... 1
‘ 21 NSS COLLAR - throttle (use overhaul kit) . . .................... e o1
22 NSS . - SEAL - throttle shaft (use overhaul orgasket kit) ............... 1
23 N&s RETAINER - throttle shaft {use overhaul kit) ................... 1
i 24 NSS é/ NOZZLE - fuel (use overhaul kit) ...l P 1
: 28 - € 34410 PLUG -nozzle .. ..... ... e T
- 26 C 34411 BOWLASSEMLBY.......................................". 1
B 27 NSS GASKET - bow! (use overhaul or gasket kit) ... ................ 1
28 C 34409 SCREW -bowlmdunting ..............c.c.0 e, 17 -
. 29 NSS GASKET - sealing {use overhaul orgasketkit).................. 1
30 C 34399 . DRAIN -bow! ............... e e 1
31 C 34385 GASKET -mounting . . .......... ... i, T 2
32 C 34391  SPACER - carburetor ....... A, A I T
, " 33 .C 34386 BOLT -mounting .. ......... ... 2
.~ . 34 C 34236 BOLT -manifold . ............ ... ... .c.v..... e et . 4
. 35 C 34232,  MANIFOLD - intaKe .. ..........oooiueeaneanni 1
36 C 34234 GASKET -manifold. . . ... ... . e 2
, ‘ - . ‘ 37 C 34408 SOLENOID - fuetshut off .. ............. Bee e e 1
7 ‘ ‘ _ T ' 38 NSS HOSE - fuel (use C28937 cut to length) ... .... e T 1
) . . - 39 214- 251 CLAMP-hose ..............o....... e e e e 1
' o ) . 40 - C 34300 PUMP -fuel ....... e e e e e e e e e e, 1
' : , - : 41 C 34339 SCREW -mounting. .. ......:............... e ... 2
' ’ , : : 42 .C 34404 BRACKET -fuel pump . ... ... ... 1
. . . ’ 43 ‘C 34281 SCREW -bracket .. ................... e e e e 2
: ' ’ . ‘ 44 C 34274  BRACKET - choke control . . ........... e e e s e 1
. roo : . . oL 45 C 34268  LINK - choke ... .. e R 1
: k . ; o - - o 46 BR221535  CLAMP - casing . .. .. S e D P 1=
‘ . ' ‘ 4 47 C 34292 BCREW - Clamp . .. . it e e 1
. _ — - S .C 34412 KIT - carburetor gaskets {includes Ref. 5 23,28and 30) ............ 1
- .- ' : C. 34390 KIT - carburetor overhaul .. ............c0viiii i, M
. : _ : ' =
- . F A -
' : et .
. . | _ _ i .
, o ; Printed in U.S.A. - April 1991,
. . . ! N . 3 v *
R




12 "
&
L
4
&
1
t
“ £
ot
| . sk
: e
?" 5 t e
T g :
P | R
w
L3
| |
D ey

-

R

e b Ll g mne

O LS. A un

OO AWM=

REF.

" MODEL 114H COMPACT '[n}idfoh . : | 13

.- AR C;_LEA‘NER AND CRANKCASE BREATHER

)
>
=
—
=
o

34359
34358
34363
34357
34360 -
34366
34356
34312
34407
34279
34381
34198
34200
34382

0000000000000 00

Printed in U.S.A.

34329 -

' DESCRIPTION

SCREW -.mounting

BOLT - mounting . ..

DEFLECTOR -breather . ... ................... e W

BASE - air cleaner ..
GASKET - air cleaner

"BRACKET - air cleaner

SCREW - bracket . . ..ottt ittt e e e e e e e s
BREATHER ASSEMBLY .. . ... ittt e e e e e et e e
GASKET - breather . . ... ..t i e i e e e
TUBE - breather . . . .u .ot ittt ittt ettt et e
SCREW - mounting . . oottt it i e e e e e )

SEAL - breather screw

L N s sgr womoEm s v s omoawmwomEoaoaoa e e w s

COVER. - air cleaner . .
PRECLEANER .......
FILTER - air ........

--------------------------------------
.........................................
......................................

........................................
........................................

.......................................

.........................................

P N X N N S e e

- April 1991



12 SR ! |- MODEL 114H COMPACT TRACTOR - . = 15

BLOWER HOUSING AND ENGINE AIR GUIDES

‘- Lk"'“r‘ |

REF. . PART NO. DESCRIPTION

34278 HOUSING -blower .............. e e e e
34282 COVER-airguide feyl. #1) .. .. ... ... . i .
34283 - COVER - air guide (cyl. #2) . .. ... e e e e .
34345 COVER -wvalley. ... ..o i i i e e e e e iienns

13
%
. o
< .
e oot e B i e e LSRR
e Pl *

1 Cc 1
2 - C 1
3 C 1
3. C | 1
] 5 C 34318  PLATE-back.......... P c 1
; - 6 C 34360 COVER - carburetor ... ... ...l ittt te e iameaanns i
! 7 C 34332  SHIELD - stater ..... A e 1-
) § 8 C 34365 "TUBE -airinlet. ... ..ot i et e e e 1
: 9 1. C 34279 SCREW -mounting . . . ...... .t iiie i N UAR
' 10 4 C 34281 SCREW - blower housing . ........... e e e UAR
11 s C 34325 SCREW - carburetor cover .....................uouvinnnn... s 2
. 12 . C 34301 SCREW - shield, starter ......... e PR et 2
f ]
|
‘i"_\ ' '
A - :
) g
O VN
li:r ) . iy < {
% H --. / . F
- ’
. . l_.., %
. o - :

Printed in U.S.A. | o < v April 1991

-



16

T, §

T AT

L
£
-
. " . ‘ -
B T R S Aty e pradin e el Y
. . e e

10
11 -
12
13

} 14
15

; 16

| 17

; 18

! 19

:P'\- . -
R ( 3
- AN
f
e

. i) REE.

mmqmmpwm-{

QOOO0O0O00O0O00O00

_Printed in U.S.A.

April 1991

, MODEL 114H COMPACT TRACTOR ‘ 17
- N I
. _ GASKET SETS
PART NO. - DESCRIPTION ‘ ‘ -+ REQ'D
C 34297 GASKET SET -complete. . ... .o i et it i e e et 1.
C 34196 GASKET -~cylinderhead <. ........ ... ... s, .2
C 34198 GASKET - breather .. ............. e e e e an 1.
C 34201 - GASKET -crankease . ......oo.ovinniinvninnnnennnn.., IEEET L
C 343856 GASKET - carburetor mounting ........ AP e e e 2
C 34234 GASKET - intake manifold . .. ......... e e 2
'C 34246 "O"RING-0llpump. . ..o v e e e P "UAR
C 34247 . ""0"" RING - crankcase cover . ........... et e e . UAR
NSS COTRING -0l pick-up tube . ... ... e e o1
C 34261 WASHER -valve cover ....................0ovuvnuniniun.. 4
C 34312 GASKET -aircleaner. . .. .o oo e e e i 1
C 34329 SEAL - breather screw ........ I . 1
C 34262 NUT -lock, valve cover. . ... ... ... ... . PR 4
C 34351 GASKET -exhaust . .......c..iniiirn ittt innne s rnnnnens -2
C 34361 GASKET - oil filter adapter ...... e e et et m e 1
C 34367 GASKET - valve GOVEBI . o v v v vttt et ettt e et e .. 2
C 34249 BREATHER GASKET SET -includes Ref. 3, 12 ... ................. ’ h|
C 734279 VALVE OVERHAUL GASKET KIT - includes Ref. 2, 10, 16, 19, 20 .. ... 1
C 34195 WASHER - cylinder head bolt . .......... ... ... ... .. 0. ... 8
. STARTER . )
34284 STARTER - 12 Vol & . oottt e e e e e e e e e, 1
34336 CAP ASSEMBLY - cojmmutatorend . ............. e 1
34286 BRUSH ASSEMBLY . ...... ...ttt 4
34405 HOUSING -starter .......... ... e 1
34313 ARMATURE - starter . .. ... .ttt it et e e e e e e 1
- 34285 BOLT -thru. ... .. e e e e 2
34364 SPRING -brush........ e e e e 4
343356. CAP ASSEMBLY - driveend ..... e e, [P 1
30406 CLUTCH -drive. . . ... it i et e e et e e e 1
27424 KIT -retainer. .. ... .. ittt ittt et et ennan . 1
27422 GEAR -drive . ..., .. i i i i it e . 1
34353 PIN-roll ..., e 1
34263 BOLT - starter mounting . . ... . .. e e it e e et 2
s
! Ay



8 | R MODEL 114H COMPACT TRACTOR S T T
- g . o .
. 4 . . .
‘ I y _ ENGINE MOUNTS |
- , - 3 } REF.  PARTNO.  DESCRIPTION ‘ ' REQ'D
A 1 S 113- 103 BOLT - 5/16" - 18 X 1" ittt e 4
g 2 195- 521 WASHER - flat 5/16" X 11/16" . /oo ot vee et 4
g 3 113- 122 BOLT-5/16" - 18 % 1-1/2" .. ... .... B 4
4 131- 69 NUT-5/16"lock............. e e, 8 -
: 5 C 33809 MOUNT - enging .. .... ittt i e e e e e e e i 1
L ‘
< ‘ A 51 - "
; H
1 . T )
: ’ | MUFFLER ;
» ; 1 C 33817  MUFFLER -exhaust .. ...................... P e 1
N . i _ 2  C 34351 GASKET - exhaust ......... e eaaaa s e .2
5 : 3 C 34320 BOLT -exhaust ...................... I, e . 4
|
o
N
l‘-:b_"_‘
. N4 .
. s
?
- ™ - . . - g
_ B
o e o * s
' i Printed in U.S.A.. , : _ April 1991




E MODEL 114H COMPACT TRACTOR ) 3 21
PR FUEL SYSTEM -
3 2 4 &  REF. PART NO. DESCRIPTION i ‘ . REQ'D
e 1 C 29070 TANK -fuel .. ... 1
2 C 11529  CAP-fuel .............cc0.\u... e feee - 1
3 113- 102. BOLT - 5/16" - 1sx3/4L 4
4 131--911 NUT - 5/16” - 18 flangefock .. ............... it iiiinnnenns 4
L] 214- 252  CLAMP - hoSE (SEIVICE) . oo v ot v vt et e e e e e e e 4
6 NSS~ HOSE - fuel {use C28937 cut-to length) .. ............ e 1
7 NSS HOSE - fuel {use C28937 cut to Ieng‘th) e i . 1
8 C 28935  FILTER - fuel . ...\ttt it et i e et e e e e e e e e e 1.
9 C 10678  CONNECTOR - fuel line 90? e e e e e e 1
{ .
. v
f‘.
CHOKE AND THROTTLE -
1 C 29186 CONTROL -throttle . ........ ... ... .. i, 1
1 C 33801  CONTROL - GhOKE .. ..ottt e e e e e e 1
2 182- 559  SCREW - No. 10 - 24 x 3/4" .................................. 2
3 129-° 117 - NUT-No.10................ e e e 2
; 4 192- 18 LOCKWASHER - 3/16" ...ttt et e 2
5 C 30073  HANDLE -throttle . ...........coiuovnne e 1
B C 27233  CLAMP-cable.......ooiiiere e, e 1
7 187- 1808 SCREW - self tapping .. ......... e AT e e 1
8 C 30074  HANDLE - ChOKE ... ....oounreeennnnnnnn.. e e 1
- >
I/ . | { A . i
" Printed in U.S.A. . _ 5 Aprit 1891




E . MODEL 114H COMPACT TRACTOR 2
:- N - .
e . ' ATTACHMENT DRIVE POWER TAKE OFF {PTO)
Dod Yy ‘ : : .
‘{Jf 5&.)’ REF.  PART NO.  DESCRIPTION R ' REQ'D
5 1 NSS S OPT.O ASSEMBLY. .. el e 1
o .2 C 28971 _ BEARING ... ittie sttt i et e e e 2
" 3 NSS . - BRACKET - mounting ........ e e e Ve e 1
4 C 15083 - PULLEY - BOMOM. . . oo ottt oot e e e e e e e e e e e e e 1
: - 5 C 30475 PULLEY 40P . .o.vireeieenennnnns R e 1
: 6 " C 25233 SPACER - bearing - . .. ......... e e e , 1
: 7 ¢ 23818 FLANGETTE . .ottt et et et e e e e e . 2
2 “ 8 C 12975 WASHER ................ e L. 2
9 - 113--102 “BOLT - 516" - 18 x 3/4 . .. .. e 9
10 131- 176 NUT - 5/16"” - 181lock .......... e 8
11 C 28263 WASHER - 3/8" . ...ttt FUGUUERPE
12 113> 205 BOLT - 3/8" - 18 x 5/B” ... oo i, e o1
13. C 30477 SPACER - pUHlEY & . ot v et e e e - 1
} 14 C 25229 BUSHING - flange . . .. ... .. . i it i i it e e e 1
15 C 29326  ARMASSEMBLY - PTO . ...ttt e 1
16 C 17597 BUSHING - sleeve .. ..., .... e e .. 1
17 C 29046  HANDLE-PTOlever............... R 1
18 C 29252  LEVER-PTO ...ttt ittt S 1
@ » 19 138-2071 PIN - spirol 3/16 x 16/16" ... ... .. ... . ... . e 1
. 20 ‘€ 293168 BAR-Iatch ... .. 1
i 21 - C 29172 SPRING - @XIenSion . ... ... ..\ttt e et 1
- 22 132- 320  PIN-cotter 3/32 X 3/4" .. ... e . 1
23 . C '29636  BUSHING - flip - 100K - ...\ttt ettt iie et 1
24 - -121- 106 BOLT.- 5/16" - 18 X 38 FIANGE . . v oo vee e et e e e 2
25 192- 20  LOCKWASHER™ 5/16" .........o..ouo... e 3.
Lt 26 131- 911 NUT - 5/16” -18flange. . .« . ............. R 2
C27 C 30873  ABM - dIer ..ottt et e 1
28 C 17597 BUSHING - flange (press into hub on engine plate) . ................ 2
- 29 C 16745  BOLT - shoulder . . ... .. e 1
30 . 131-1352  NUT -3/87 106K . - oo ottt e e FP 2
: 31 C 15672 PULLEY - d1er . oottt et e et et ettt e it 1
: 32 113- 233  BOLT-3/8" - 16X 1-3/4" hex head .. .......ouvenrmnernannnns 1
‘ 33 192- 21 LOCK WASHER - 3/8'%....... e 1
34 129- 103 NUT = 3/B" = 1B . ..ttt ittt it e e e e 1
. 35 C 30769  ROD -PTO ..ottt et e e "1
36 138- 57  PIN-roll 1/87 x 3/4" . .. it e 1
37 195- 525  WASHER - 3/8" . .... R L 1
38 132- 332 PIN= Cotter 3/32' X 17 o\ttt et e e et e e i
- 39 C 27822 . SPRING - compression . ... .. ...ttt et e vt rarnnas 1
40 C 17066 WASHER -cup. . ......... e et e i e 1
41 C. 31215 BELT - PTO . i i it i et e e e e e e e s 1
42 _C 26345 - KEEPER:belt........ SR 1
43 195- 521 . "WASHER:-5/16"" ... ......... SR 1
44 195- 533 , WASHER:- 1/2" . ............ e e 2
45 C 31437 BRACKET -suppart ..........ccuivienvenens e e e e 1
46. C 29243 GUIDE-belt........... e e e 1
b4

Printed in U.S.A. S _ April 1991




- MODEL 114H COMPACT TRACTOR - 2%
-~ - HOOD, FRAM%AND ATTACHING PARTS
€& ii" REF. ~ PART NO.  DESCRIPTION - , REQ'D
1 C 29314  BUTTON - push, hood release . . : . .. .. e e e cee 1
. 2 C 29315 ROD - push, hoodrelease . . .. ................ .. iirininnn. 1
3 C. 33467 LATCH -hood .......... e W e e e e o1
4 C .36892 HOOD ................ e e e e,
3 5 C 16362 ROD-hinge . ........ciiiiii i iiinninnn, PR e 1
L . 6 132- 334  PIN-cotter 1/8" x 314" .. . . . it it "1
7 C 29240 COVER - PTO..... e PR e 1
8 113- 206 BOLT - 3/8” -16x5/8" .......... e e e e e, 2
9 13- 207 BOLT -3/8" -16x 1" .........covvvnnn bt e e e ’ 2
10 192- 21 LOCK WASHER - 3/8 . ... ittt e e i sn et 4
11 129- 103 - NUT -3/B" - 16. . ... ittt i i inia e Aol 2.
12 195- 522 WASHER - 3/8"" . . ......... ... ... L e 2
13 C 33813 FRAME - main ........ P 1
N 14 - C 33770 PLATE -center.................... fov e e e 1
15 C. 31597 SCREW - 1/4™ =20 ... ... i i e e e 2
16 C 29203  FOOT REST - RH. (Shown}. . ... .... .. i coruueiiininnninnnnn. S
16 C 29204 FOOTREST-LH. .................... e e 1
17 113- 103 BOLT - B/1B8" x 1B.X 17 .. e i e 4
. 18 192- 20  LOCK WASHER - B/TB" . ... . .\t ite it e, 4
? 19 195- 521 WASHER - B/1B" & . ..o i 4
) 20 121- 106 © 'BOLT -5/16" -18x 1/2" flangelock ......... ... vuununnnn.. 4 1
21 C 31597 SCREW - 1/4'".- 20 pan head, Phillips.. . . ........... e 4
22 C 34114 MASK -grille ............ ... ... ........ e e 1
24 131- 934 NUT - 1/4'" - 20 flange lock 4
25 € 34017  GRILLE. .. .. e e 1
26 * € 34051 LAP - instrument panel 1.
27 187-1334  SCREW .............. L , ' ‘ 6
28 C 29189  DRAWBAR .. ........0 . 0 e 1
25 113- 207 BOLT - 3/8"" - 16 x 1" 4
30 195- B25 WASHER - 3/8" (top holesonly). . . ........ ... .. ... ... ... .. ... 2
31 - C 14768 SPACER - mounting (topholesonly) . ....................... s, 2
32 192- 21 - LOCK WASHER - 3/877 .............. r ettt e .- 4 -,
. 33 129- 103 NUT - 3/8” - 16.... . o, e S
£
—— i .
. ' Printed in U.S.A. ) - . T - _ Aprit 1991
_ _ ; - ‘ ) A LT
___—E;_— R R REERREBRBBRREhBiSEREERRBRNRIER




AE L} REF.  PART NO.
) 1 B C 31031
> 2 121- 106
s 3 C 31005
g 4 . C 16429
i 5 C 31004
o 6 . 131- 911
7 C 29305
8 C 29306
9 113- 102
10 C. 15410
11 . 195-2175
12 113- 122
13 .C" 31006
14 C 26526
15 C 30064
« 16 C 30785
” 17 187- 1036
&
vl
, 7
- - “A
§
{ . Printed in U.S.A.
i

MODEL 114H COMPACT TRACTOR .

SEAT AND FENDERS .

DESCRIPTION

FENDERS AND SUPPORT ......... e e e
BOLT - 6/16" - 18 x-1/2" flange lock .......... ... .c¢.oiniee....
HINGE -seat ........ e
PIN-seathinge ......... ... iiiiiiiiiiiii i,
TRAY - to0l ... e e
NUT - 5/16" - 18 flange lock . .. .. . ... i e,
CAP -spring................. e e e
SPRING - 888t . .0\ vvvtiivn it vttt et ety
BOLT - 5/16" - 18 X B/4" . .. e e
CUSHION -rubber ... ... i i e e
WASHER - 5/16" x 1-1/4”" . ... .. ......... B i a e e aa e
BOLT - 5/16" x 18 x 1-1/2"" ..... e e e e e e
SPRING - actuating,~seat switch . . ~. . ..... ... ... .. .. ...cu...
CAP -actuating spring . .. .\ .. it i e
SEAT ....... e B e e
COVER - inspection ........ A
SCREW - 1/4" x 1/2" self-tap .. ....... vl

27

REQ'D

" April 1991




REF..

OCONDT BN =

PART NO.

C 26325
C 15096

-C 29181

111-° 132
192- 20

- 128- 102
195- 2069 -

C '26039
C 15105
219- 17
113--103
195- 521
C 27045
C 14201
185- 541
138- 143

C 29168 -

C 13106

Printed in U.S.A.

MODEL 114H COMPACT TRACTOR .

5
L

STEERING GEAR
DESCRIPTION ©~ . - .
WHEEL - steering . . .. ......... T,

‘BUSHING - fianged nylon . e e e e
SHAFT -steering ...:......, e e e )
- BOLT -5/16" x 3/4"”" NC, ZP cariage . . ... .. v viennin ..

LOCK WASHER - 5/16""2ZP .................. e
NUT - 5/16"" NChex, ZP ............ PP L P
WASHER -56/8" plain, ZP- .. . ... ... ... . e e

GEAR -steering .. .......0. ...t innnnnens Ve e

PIVOT - steering gear.. ........... e et e e
FITTING -lube . ... ... ... .. ... ... e e
BOLT - 5/16"”" x 1" NC hex, ZP .. .............. .., e
WASHER - 5/16", plain, ZP . .............cccouininnn... e
BRACKET - steering ........ [ e .
WASHER -shim . ............................. e e .
WASHER - 6/8" . ............. R e e
PIN - roll 1/4"" 'x 2-1/4" ... ... .., e e '
SLEEVE - steering shaft ... ... ... 0.t e

COVER - lube fitting . . ........ IR e e

29

REQ'D

April 1991




30

-

&WI
i

R - N O

REF.

e I S ) - i
WN=SOOWONOORWN =

1

[

MODEL 114H COMPACT TRACTOR

FRONT AXLE

P{\RT NO. DESCRIPTION .

"C 15066  AXLE -front. . ...t
C 31336 SPINDLE - R.H. {shown) ............ e
C 31335 SPINDLE - LH. ............ P
138-2040  PIN - spirgl-1/4% x 1-1/2" .. ... o e
C 11806 .° WASHER -thrust 13/16" . . ... ... ... uu.o...
219- 404  FITTING - lube ........ e )
C 13106 COVER-lube fitting . . . ... ... . .
C. 27597 WASHER - spindle ... ... e e e e e e e e e -
C 28226  WASHER - wheel Spacer ........................

"132- 311 PIN - cotter B/32"” x 1-1/4" .. ... ... .. . . ...,
C 26051 ROD-tieanddrag link . . %. .. .......... e
C 28370 ARM - upper spindle’. .. ..., . e e .
€ .18626  PIN-axlepivot .. .....cco i,
131-1331. NUT -lock 3/4"N.C.hex. .-.................

129- 163 NUT -lock 3/8" --24 hex ... ... ... ... .. ... u.u...
129- 289 NUT - lock 3/87 - 24 hex L.H. thread ... ........ e
C 26332 ° BALL JOINT -R.H. thread............ e e e
C 26333 BALLJOINT -LH. thread . . .. ... ................
13- 624 BOLT - 3/8" x 1-1/2" . ... . . .
13- 628 BOLT - 3/8" x 1-3/4" . .. .. . ...

-131- 938 | NUT -lock 3/8"" - 16 flange . .......... e e e -
C 17066 WASHER -cupped . ......... e e e e e e e
C 30185 WASHER - 3/B" x B/8" ... ... . e

FRONT AND REAR WHEELS

C 30781 WHEEL - front (includes bearings) .. ... ... ...

C 24503 BEARING -bushing .. ............ . ... .. .....
£ 28236 STEM -valve ... ......... e e e
219- 10  FITTING -fube ............. e
C 265286 CAP -hub ... .
C 30780 WHEEL -rear . ................ e e e e e
C 11796 KEY - 3/16" x 3/16"" x 2" . . ... ..

T185- B4B -  WASHER - 3/4™ . . ... . . e e e e
C 28226 . WASHER - spacer .03 thick . ...... e e -
C 33805 'SPACER-sleéve ............... e
C 28972 WASHER -spacer ...................0... .
cC 27739 RING -retaining . ........ ... ..., e
C 13106 COVER -lubefitting . .. ... ............ ..., N

& &

..............

............

............

............

............

e

........... fa

31

REQ’'D

NMRNESCWORNRNRONMN S S RNRNRNWWWN - 2 o

RMNNNANRNDBMNRBMRMBND

April 1991




. - ' g ' ‘ o . ‘
32 L » g MODEL 114H COMPACT TRACTOR | - 33
' : ‘ ‘ . e - -~  BRAKE ASSEMBLY
. N REF. PART NO. . DESCRIPTION o h "REQ'D
1 .C 33807 SHAFT -brake .. ... . i i s e e e 1
. . 2 138-2071  PIN - spiral 3/16°" x 15/16" .. ... . ... ... e 1
. b 3 113- 102, BOLT-5/16" -18x3/4" ... ... ... . ... e 6
" .4 C 15156 . BRACKET -saddle ................. e e N 2
' T 5 192- 20 LOCK WASHER - B/16" . ... ... . . e e 4
* 6 L129- 102 NUT-5M16"-18............... e e 4
7 -C 29249 PEDAL - brake ........... e e e m e e Ceeaa 1
8 C 24345 PAD -brakepedal ........ ... ... .. i e PR 1
9 - 138-2071 PIN - spiral 3/16" x 15/16" . ... ........ e e e e 1
10 C 29246 LINK - brake . ............ e e e e e e 1
11 132- 6 PIN - cotter 3/32" X B/8" ... . . . i "
e 12 185- 521 WASHER - 5/16" . ... . . e e .3
13 C 29207 LEVER -parking brake .. ... ......... ... .. .. . . . .. 1
14 C 29178 . HANDLE - leVver ...ttt ittt e e e e e ee i . 1
_ 15 - € 33808 ROD - brake . .. ... e e e et e 1
N 16 C 33777 ARM -neutral ............. .. . .. P 1
17 C 33775 BRACKET - Piveat . . . ottt e e e e e 1
18 129- 102 NUT -5/167 - 18. . ... i e ‘2
19 C 27442 SPRING - compression . ..... e e e e e e e 1
20 131- 69 NUT - 5/16” - 18 1iock ...... e e e e e e e e 1
21 c 20177 BRACKET - retaining......... e e 1
22 111- 108 BOLT - 1/4'" - 20 x 3/4" cartigge. . . ... ..o iii i L. 3
23 182- 19 LOCK WASHER - 1/4"" . ... ... e e e 2
24 129- 101 NUT - 9/4” - 20, ... . . i i e, S e 2
3 25 C 29917 SPRING - extension .. .............. e e e 1
26 131-1180 NUT - 1747 20 106K .« . .o oo e e e e e e e 2
27 132- 310 PIN -corter 1/8"" x 1" .. ... . . . . .. . 1
. 28 - 138- 51 PIN-roll 1/8" x 3/8"........... e e e e e e 1
- . 29 C 33774 PIN-pivot ........ e T, e 1
’ . 30 C 33773 BEARING - flange . ... .. oot i et e e e e e 2
. 31 132- 329 PIN - cotter 1/16° x 3/4" . .. i i e e e 5
- . 32 C 33772 ROD -neutral .. ... .. .. e e 1
¢ - 33 C 33777 SPRING - extension ........ e e e e e e e e 1
. . ' o ’ 34 192- 20 LOCK WASHER - B/1B . . . .. ... i e e 2
- 2
i ,}1 { Y
¢ : ) : . .
i Printed in U.S.A. . , + April 1991




4 B .
. MODEL -114H COMPACT TRACTOR: - -~~~ -~ ' '35
» TRAVEL CONTROL
. i ) REF.  PARTNQ.  DESCRIPTION S REQ'D
LA 1 C 34118 ARM - SP8EA COMIOL. v o e e e e e e e e 1
2 . 113- 101 BOLT - 6/16" - 1B X 1/2" e B 1
3 C 34173 PIN-roll Bmm x 28 mMm . ...t ittt et e e e e e e eaa s 1
4 C 33780 PILOT - friction washer. . . . ... .. ... . . i iiia 1
5 C 33804 LEVER - speed control ... ................ .~ e e e 1
6 C .11942 SPRING - compression .. ................ \\ ............... 1
7 131- 164 NUT -1/2"-131lock . ... .. .. i i ... e e 1
8 '138-2072 PIN -roll 1/8"" x 1-3/4"" . .......... e e e e i
9 C 29636 BUSHING -flip-lock . ........ ... .ot e e e e 1
10 - C 33776 . ROD - control . . . ..o e e e e e 1
11 C. 26332 BALL JOINT ..o e e et e e e 2
12 129- 163 NUT -3/8"-24.................. e e e e e e e 2
13 113- 208 BOLT - 3/8" - 16 x 1-1/4" . . .. e e e e e 1
14 192- 21 0 LOCK WASHER - 3/8" . .. e e e e e e 2
15 129- 103 NUT -3/8"-16hex ........ e e e e e 2
16 C 29047 HANDLE -shift. . ... ... .. ... . i 1
17 - C 175651 WASHER - friction . ............. PP . 1
. ¥
) TRAVEL CONTROL LOCATOR !
1 C 31678 CARRIER - 10Cator .. ... i e e e e e 1
2 C 31676 SUPPORT -locator . ................ e e e e e e e e e e 1
3 113- 14 BOLT-1/4" -20x2".......... e e e 2
4 192- 19 LOCK WASHER - 1/4 . .. i i i e e e et e e e 2
b - C 29653 SPACER -tube ........ e e e e e e e e e e 2
: 6 C 30827 SPRING - 10Cator ... . i it i i e it e e 2
7 C 32362 LOCATOR - travel control . . ....... N 2
8 C 33781 BRACKET - moUNtiNg . . . . o i et ettt et e et ee et 1
9 129- 101 NUT -1/4"-20..... e e e e e e 2
&
AR
1 : i !
é Printed in U.S.A. | ¢ A ' _ April 1291




REF.

—
L QWO A WA=

—
—_

Ny =b omd ed ed d ed d d
DOONORPAWN

21

PART NO.

C 33729
C 23456
113- 233
192 21
131- 938
C. 29243
113- 233
195- 525
C 29236
C 20053
132- :310
C 15672
C . 14768
C 33782
C 33796
113- 118
128- 102
195- 103
C 33788
C 33794
C 33795
129- 103
C 25556
C 33783
C 33789 -
178- 858
114- 314

' ¢ 33793

113- 101

" Printed in U.S.A.

1,

'MODEL 114H COMPACT TRACTOR

BELTS, PULLEYS AND IDLERS {DRIVE)

DESCRIPTION

BELT -drive . ...~ oo e
PULLEY - “Vidler ................... e
BOLT -3/8"-18x1-3/4" ..................
LOCK WASHER - 3/8" . ... ......cuiiien...
NUT -3/8" -16flangelock ................
GUIDE - belt, idter . ."............0........

ARM - idler

............................

BUSHING -flange . . ... ......... ... ...t '

-------------------

PIN -cotter 1/8" x 1" ............. AR

SPACER . v\ e et e e e e

GUIBE - belt, engine . ........ e )
"GUIDE - belt, transmission-. ... . e e .

BOLT - 5/16"" - 18 x 5/8"

KEY -square 1/4”" x5 . ............cuuun..

SETSCREW

-

NUT -5/16"-18................. PN
WASHER - 5/18" .. .......... ... icuiun...

BOLT - 7/16"-20x 4" . .. ................
SPACER-fan.... ... .. ..............

37

...................
..................
..................
....................
..................
...................
..................

...................
..................
..................
..................
..................
..................

.

..................
..................

..................

April 1991




] . » '
" MODEL 114H COMPACT TRACTOR - . 39
) _ ) HYDROSTATIC TRANSMISSION
F N A : : . : [ Tl
‘g’\,;” N ) REF. "PART NO. DESCRIPTION . . ' ' o REQ'D
C 33727 TRANSMISSION - hydrostatic - . ....... e e 1
1 C' 34124 PLUG - pipe ............ T . 1 2
2 C 34125 PLUG - /16" - 18 - .. .2 i i e e e e LLT T2
3 - C 34126 PLUG - 7/16" -20 ......... e e 1 <
4 C 34127 KIT - check valve (with check ball} .................... e . v
5 NSS PLUG -check valve . ... .. e it et et e en o s s 1
6 NSS “O7 RING - .078"" x-.468" ... ...... ... 1"
7 NSS BALL-check ....................... [ 1
8 NSS SPRING . ................. e e e w. 1
X 9 C 34128 KiT-bypass ............ cee . M I
10 NSS - "OTRING-.072x 357 ... ...l e e e Lol
11 NSS SPRING ........ccivvenunnn.. P ST T D b
12 NSS SPOOL-bypass ................ PPN 1 .
13 NSS . PLUG - by pass ... .. vttt iinenninn e 1 o=
14 NSS O RING ... e e e 1T
15 . - NSS SPACER ................ e bvvge e e s 1
16 NSS . SEAL-lip......... A AP T P N
17 NSS RING - retaining ........... e I W T, 1.
18 - NSS © SEAL-lip ... o SPEVRNU Tl ot T
19 NSS . SEAL -lip ..... e O feee R T T
20 NSS . SEAL - lip . vt ot e e e e N P 1
21 C 34174 KIT - check valve {with poppet} . .. ... .. cv i minnnnnn. LIPS S
~p 22 NSS PLUG - check valve. .. ... e P e L, 1
23 NSS "0 RING - .078Y x .468" ....... P I
R 24 NSS ““POPPET - check#. . . ... e e 1
- . . 2B, - NSS . SPRING ............ PR e e e T e e e 1,
o 28 ¢ 113- 178 BOLT -B/18" - 18x 4-9/2" . .. ......... S 4"
. 27 195- 521 WASHER - 5/18" /... ......... e 4 -
C 34129 KIT - seal {includes ref. 6, 10, 14, 15, 16, 17, 18, 19and 20 *..... - 1
. C 33728 RESERVOIR - oil (not shown) . ........... ... ... ... ... . .. ... 1 C
. TRANSMISSION FREEWHEEL CONTROL fé
“1 1130 3 BOLT-1/4" -20x3/4" /... iiiiiinnnnn., S ' 1
2 131-1102 NUT -lock /4" - 20% . .. oo v iy e PR
L e 3 C 33799 . BRACKET -pivot ....n..7............. e S e 1
"4 C 33800 ROD - controk. . . ... CH e e [P el 1
5 C 34718 . KNOB -control...... et e e e e s 1
. . B 132- 329 PIN - cotter 1716 X 3147 . ... . i it e 2
7 353- 454 BUSHING - flange ., .......... e 1
8 131- 178 NUT -logk B/16" - 18 .. o ot e e e e 2
9 113- 102 BOLT - 5/16' - 18 x3/4" .............. e T P 1-
- - 10 . C 33798  BRACKET - transmission support ........ e . 1
:.{"" i{J - . - .
< t = . s
] # : Tz
E Printed in U.S.A. April 1991
5 - ; ?
2 L1

el



" MODEL 114H COMPACT TRACTOR

o 41"
™ TRANSAXLE | -
REF. PART NO. DESCRIPTION o 2 ’ o ‘ ' REQ'D
C 33726 TRANSAXLE ASSEMBLY . ... .. .....iretiintinrannnnnnnnnns 1
1 TG, 34422 HOUSING -half L.H. ... ... ... . . it et eaanannn ) 1
2 034823 HOUSING = half R H. . T o T T T 1
3 C 34424 AXLE-LH. 34" long™.....%. e e e e e e e e i 1
4 C 34425 AXLE - RH. 3/4 short ... ... . e e et i 1
5 C 34426 BEARING-ball .. ...... ... ... . .. it innnannn. e 4
6 C 34427 WASHER - 3/4” x 1-1/8" % .030" . ........ e e N 3
7 C 34428 GEAR-bevel ......... ... .. . i e 2
8. C 34429 . GEAR-bevel .............. PRI e e e e e e 2
9 C 34430  NUT - w/patch 1/2"" - 20 ... .. R 2
10 C 34431 SHAFT - cross . .... e e e e e e e e 1
11 -.C 34480 LOCKWASHER - 1/4" heavy duty. .. ... ... .ottt it een e 4
12 .C 34432 RING -retaining . ......oit ittt it ettt iane i i eanasenn 2
13 C 34433 BEARING -thrust ................. PRI, e e e 2
14 C 34434 HOUSING - differential ... ................. e e 1
15 C 34435 BEARING -flange . ................. e P . 1
186 C 34436 GEAR - differential 727 ...>........... e e e -1
17 C 34437 BOLT -torx 1/4" - 28 x5/8"" . ... . ......... e - 4
C 34438 INPUT ASSEMBLY ....... e e e e e e 1
18 NSS : SHAFT - input {use C34438 assembly) ...... O P 1
19 C. 34439 RING -retaining ........... e m e e e e 1
20 C 34440 RING - retaining 7/16"" .. . .. ... .. . ittt aariannnan 1
21 NSS HOUSING - input {use C34438 assembly) ............. R 1
22 C 34441 BEARING -needle . ......... ... ... ... ... .. i . 2
23 C 34442 BEARING -thrust . ...... .. ... ... . ... i, 1
24 C 34443 WASHER - 5/8” x 1-1/8" x 030" ... .. ... .. ... .. L. 2
25 C 34444 KEY - 1/8" ) BB i . 1
26 C 34447 ©OWASHER - .82 x 17 x 0B0" ... e e e -1
26 C 34448 WASHER - .62 x 1.125" x .0B0" ... . i i e UA
26 C 34449 WASHER - .62 x 1" x .040"- ... .. N e e e UA
27 C 34446 . GEAR-input pinion 177 ......... e .. - 1
28 C' 34445 SCREW - w/patch 1/4" - 20 x 3/4” ... ....... e e e 3
29 C 34450 PIN-cotter .....:.............. e e e e e e e 1
30 C 34451 NUT ~castle /16" - 24 . . ... . e it e e e 1
31 C 34452 WASHER - .343" x .88 x .062"" ................ . 1
32 - C 34453 ARM - brake actuator .. ...... e e e e e e - 1
33 C 34454 PIN - brake actuating . . .. 0T . o e e e 2
34 C 34455 YOKE - brake . ......... e e e 1
35 C 34456 DISC-brake ... .. .- i e 1
36 C 34457 KEY - /16”7 X B/ . . . e e e 1
37 C 34458 SCREW - hex 1/47 - 20 x 1.8" . .. .. i e 1
3 C 34459 i PLATE -pad. ... ... ittt it ittt ettt o 1
9 C 34460 PAD-brake ... ............... P o2
40 __C 34481 SCREW - hex w/patch 1/4"" - 20 x 1" .. ............ e U B
41 C 34482 SCREW - hex seff-tap 1/4" - 20 x 2" .. .. .. i i 4
.42 C 34483 SCREW - hex selftap 1/4"" - 20x 3" .. .. ......... e e 6
.43 C 34464 BEARING - ball . . ... i e e e e 3
44 . € 34465, BEARING -ball . .................. e e e 1
45 C 34466 SHAFT -pinion. .. .. .. i e e 1
46 C 34467 SHAFT -drive ............. ... ... ... e e PP 1
47 C 34468 BEARING -needle. .. ... ... ... ... vvvnnnnn e 1
48 - C 34469 BEARING - thrust . .. ... . . i i i e e 1
49 C 34479  SEAL-grease ................ e e e e h e e e a e 1
50 € 34478 . PIN-dowel 3/327 X 14" .. i it 1
51 C 34470 COUPLING . ... .t e et ettt 4
52 C 34482 GEAR ASSEMBLY - reduction (includes Ref. 47, 48, 49 and 50) . .. .... 1
63 C 34471 NUT - 1787 - 20 . . . e et et tena i 1
54 C 34472 GEAR -drive pinion 17T . ... ... .. ... i e e o 1
b5 C - 34473 BOLT -squarehead ................... e e e e e 1
56 T 34474 . WASHER - .265"" x 15/16" x 125" .. ... i o1
57 C 34475 LOCKWASHER - 1/4""" . ... ........ PN e oo
58 C 34476 PIN - 101l 3716 X 112 o i e e e e 2
" B9 C 34477 WASHER - 62" x 1" x.,030" .. ... ......... e e RN 1
Printed in U.5.A. . April 1991




43

: MODEL 114H COMPACT TRACTOR
‘ LIFT SYSTEM
i F- 1 } REF. PARTNO.  DESCRIPTION L .
’ 1 C 30166  LEVER-Iift ............ e e L.
2 C 29045 -HANDLE -liftlever........ . et .
.3 G 30187  ARM - lft. ... . e e
4 C 29706 & BUSHING - sleeve, lift arm and mountlng bracket
"5 C 29636 BUSHING -fliplock- .. ... .....0iiine e,
6 C 15564 SPRING - compression . ... ... e il
7 195- 533 WASHER - 1/2" .. .. e IR
8 "132- 310  PIN-cotter 1/8/ x 1" ............ e e ae e e ;
9 138-.2071 PIN - spiral . .. .. e e e e e e et
10 C 29218 ROD -Tift . ...... PR
11 C 26332 BALL JOINT .. o i i i e e e
) 12 1957 522 WASHER -3/8" ................. e e
. 13 129- 163 NUT -3/8" lock . . ... e
14 C 14768  SPACER . .......... ', P
18 192- 21 LOCKWASHER - 3/8" ... .. ittt
16 113- 209 BOLT - /8" - 16 x 1-1/2" . .. . e
17 C 29235 PLATE - bellcrank pivot .. ..... [P
18 C 29234 BRACKET - bellcrank .. ... .................. ol
19 C 24182 BUSHING -flange . . . .. .. ... ... ... . . .. .
20 111- 132 BOLT - 5/16°" - 18 x 3/4" carnage.’.....'..... ........
21 196- 103  LOCK WASHER - 5/16"" .. ............... P
22 129- 102 - NUT-5/16" ... ....... e e e e Sl
23 .C 29214 BELL CRANK .. ... . i, .
24 C 29176 LINK-lift. . ... oL, e e
, 25 113- 207 BOLT-3/8" -16x 1" . .......c.u... e e e
o 26- 131-1181 . NUT - 3/8" - 16 Iock ........................... .
£ i 27 C 30321 SHAFT - lift o .. e e
28 -C 156156 BRACKET -saddle . ................... e
29 113- 102 BOLT-56/16" -18x3/4" .. ... ... ... ... .. ...
30 192- 20 WASHER - B/16" . . ... .. e
31 138-2071 PIN-- spiral 3/16" x 15/16°" . .. .......... T
32 C 29189 * SPRING - @S8ISt .. ... i ottt ittt eie i i e
- 33 123- 101 * BOLT-5/16" - 18 x4 .. ... ... . i iiiiannnn ..
34 C 14906* WASHER-nvlon .................... e e e
35 + 131- 176* NUT-5/18"lock...:............. P
36 C 29233* BAR-springadjust ............... M
37 111- 256 - BOLT - 5/16"" - 18 x 1-1/4" carriage . ...............
‘38 C 30154 SPRING -torsion ................. e
39 113- 208 BOLT - 3/8” - 16 x 1-1/4" . .. ...... .. ‘.‘I ............
40 C 30155 WASHER .......... e e e
41 195- 104 WASHER ........ ,' ............
* is included with snowblower and 44°" mower.
LYl
it P |
'Z" Efs i '
o ) \
- |

Printed in U.S.A.

...........
...........
...........
............
...........
...........
...........

B N N X T N N = N S N S I gy A QRN 1 T gy A L e

April 1991



-

li ~ MODEL 114H COMPACT TRACTOR . S : 45
. ELECTRICAL SYSTEM
SHUT-OFF P - ) . - . o ‘ C ‘
SOLENOID MAGNETO _,,;%3 ' {; i REF. PART NO DESCRIPTION . § REQ'D—
‘ 1 . C 33810 HARNESS -wire............... e e 1
2 C 29866 CONNECTOR - wire, rectifier . . ....................... O 1
3 C 29256 CABLE - battery negative to ground (black) .. .. ............ ...... 1
4 C’' 26108  SWITCH - neutral start . ..."...... e fevmee e P 1
5 C 30267 SWITCH - ignition (inciudes - hardware} ................. ST 1
6 C 32407 KEY -ignition ................ e e e "1
7 C 33024 SOLENOID -start .. ."..... e e, 1
] € 31213 BATTERY - 12 volt....... e e e RN 1
9 C 30279 CONNECTOR -interfoc switch ................................ 2
10 C 29322 SWITCH - headlights .. ... e e e 1
I3 C 225M HEADLIGHT ASSEMBLY - 12 volt (see page 53 for service) .......... -2
12 C 30260 FUSE - 30 amp (included with harness). . ......... R TR T 1
13 - C 34284 STARTER - engine, 12 volt (see page 49.for service) ........... Y 1
15 . € 14537 CONNECTOR - headlights . .. ................... e 1 .
16 NSS . HOLDER - fuse (use C31947 kit) ................. e e 2
! 17 - € 30275 SWITCH -interfoc .................. . e -2
18 C 33023 CABLE - solenoid to starter. ... .. et e I 1
19 -~ € 33022 - CABLE -solenoidtobattery .................... e e 1
- - . " e ‘r
;e -
 MAGNETO '>
GROUND
CARBURETOR 4
SHUT-OFF
SOLENOID
¥
~5
]
7
I f’—
Printed in U.S.A.- , ' ‘April 1991




46 : C )
) ! MODEL 114H COMPACT TRACTOR - . 47
a;— ’"
7 i ELECTRICAL SYSTEM HARDWARE
. N '5‘\.__.‘) ‘\\ /‘F — _ . -
D REF. . PART NO.  ‘DESCRIPTION REQ'D
BNy 1 C 23248  WASHER - internal tooth 5/8" .................. I 1
- 2 C 32386  NUT - 5/B" = 32. 0. i\t ereeetiaen e it e e ate e 1
. - 3 182- 559  SCREW - No. 10= 24, 3/47 black .........coooriunrennnnn.... 2
4 ©192- 18 LOCK WASHER - 1/4" . ...\ttt et i cee e 2
"~ 5 129- 17 NUT - U e e e e e e 2
6 192- 18 “LOCK WASHER - 3/16" .. ... . \iiieniee et ieiiieeannean. 2
7 129- 102 NUT - B5/16" - 18 . o\ttt e aee e it ieieeaeanenn, 3
8 182- 100  SCREW -N0. 4-40 X 7/8" ...\ ittt e eeiieaaeann, 6
9 192 13 LOCK WASHER - NO- & .« oiniitine e e vianeeiiieaannns, 6
10° 129- 13 NUT -No. 4-401(shown} ..... ... ... .. . i, 2
10 C 33697  NUT -NO. 4-40100K - .vnnereiaeeeee e eeiaieennennn, 4
. 11 C 24069  COVER -1MMINAl . . . ..ot ettt iet ot e e e ee it e ane s, 2
@ 12 C 15114  CLAMP -battery hold dOWR ... 7.t ovvertenneeninennennneene... 1
Q p5) 14 129- 101 NUT-1/4"-20............ooooooo. SRR a
. 15 111- 132 BOLT - 5/16” - 18 X 3/47 CaMBGE . . oo vrr e e neeanneanenn.n. 2.
16 C 195621  CLIP - wire, headlight . . . .« v o vvve et vieneeeeieeanannnnn. 1
17 C 29162. SPRING - switch activating .. .. .. e e e e 1
18 132- 334 PIN - cotter 178" X 3/4” ..\ uine ety e 2
C 28962. CLIP-wire........ e e UAR
19 C 32387  CAP - UL ..ttt et e e et et e e 1
20 195- 513 WASHER - 3/16" .. . ...ttt iiieninaenannnn, e 2
HEADLIGHT AND REAR REFLECTOR
1" C 22571 HEADLIGHT ASSEMBLY . ... ................. e 2
10 C 22573 . LENS -headlight . . - .« .vevvris oo e, 1
2 € 14304  GASKET -headlight .. .. «..vuurrinne o e, 2
3 C™ 28932  BULB - he@dlight . . ..o\ v enrersenrene e eet e eeaaaeae, 1
4! NSS RECEPTACLE - headlight {use C22571) . ... .'.ovneeennneun. 1
5 187-1328  SCREW -No. 8- 18 X 5/8" ...\ ittt i, 4
6 C 29637  RETAINER -headlight . .. .......viuintaiaiaiiee .. 4
7 C 30942 REFLECTOR - red, rear . . . ... . it it e et e e et eeee e 2
4
";,
.
£
R s
5 »
5 — A A
2
Printed in U.S:A. April 1921
L




MODEL 114H COMPACT TRACTOR

DECALS

BRAKE

PEDAL

®

i PINCH POINT
HEAD QPERATOR'S MANUAL ©

®)

OPERATING INSTRUCTIONS
READ OPERATOR'S MANUAL FOR COMPLETE
OPERATING INSTRUCTIONS

PLACE TRAVEL CONTROL IN NEUTRAL
DISENGAGE ATTACHMENT DRIVE, APPLY BRAKE FULLY.

TO APPFLY BRAKE — DEFRESS BRAKE PEDAL.
APPLYING BIRAKE PULLY WHL RETURN TRAVEL CONTROL TO NEUTRAL .

WITH TRAVEL CONTROL LEVER [N NEUTRAL,
RELEASE BMAKE PEDAL TRAVEL SPEED RELATES DIECTLY TO
TRAVEL CONTAOL DHSPLACEMENT. SLOWLY MOVE LEVER IN
DIRECTION DESIRED, TRAVEL AND SPEED CAN BE STARTED,
INCREASED, DECREASED, UF STOPPED BY TRAVEL CONTROL
LEVER MOVEMENT,

PARKING BRAKE | 1o ENGAGE-APPLY BRAKE FULLY AND
LIFT LOLX. TO MISENGAGE DEPRESS BERAKE PEDAL.

q PARKING BRAKE LOCK

FREE WHEELING CONTROL
PUSH DOWN TO MOVE TAACTOR WITHOUT
4 ENGINE RUNNING,
PARKING WRAKE MUST BE DISENGAGED
TO MOVE TAACTOR.

& MPH MAX.

—

THROWEN 1Y THE ATY

MELP FEOMLE AMD PETR A SATT OTITARCE AWAT
WAYIR CARKY PAMANGARS,

ALWAYE LOOK MEMND FRACTOR BEFORE BACKING.
o NI THAT Tl TRACTON CAN B RAPSLY
THD Lol 40w ARG E/TRAR.

i

L
o —

REF.

NOOTRWN -2

PART NO.

. Printed in U.S.A.

. 49

DESCRIPTION -

DECAL -hoaod -L.H. {(114H) . ... ..... e e e
DECAL -hood -R.H.shown {1144) .. ... ... ... v §,
DECAL - “caution’ . ... it in st m st et et e
DECAL - InstructiOn ... i i ittt ittt et e ettt e
. DECAL --brake ....... e P ettt e
DECAL -pinch point . ... ..ot it et it s e e i acaeaens
_DECAL -seat back {logo) ........... e e PEEERY
'MEDALLION -Ingersoll . .................oott, R

April 1991




51

50 'MODEL 114H COMPACT TRACTOR
— M13 WEIGHT BOX__ . _
0
o - REF. - PART NO. DESCRIPTION
: 1 NSS  BOX - WIGNT « o e
i 2 C 29702 BRACKET -mounting .........................
- 5 3 113- 207  BOLT - 3/87 - 16 X 17 . oo i et et e,
} 4 196- 5256  WASHER - 3/8" . ..ottt
! 5 192- 21 LOCK WASHER - 3/B" ..ttt e it e
L 6 129- 103 NUT - 3/B" S 1B . o i it ettt i
: 7 C 14768 ~ SPACER -mounting (left side only) . ..............
i
- - kN \
\\\ ‘\l\
& \\ . \1
- M
f"‘i“ \
¥ J{ ) { ‘1
o .
. i
_ ! Printed in U.S.A.
~— :

..............
..............
..............

..............

REQ'D

.......

[V IE - O R SR

April 1991



o

q . . H . f
(=) - - ' L . - B

v . - . .. N
4 -

F I £, .cr . . J ) . ) .
o~ MO W et LE oo MmO N OO SO @DE NEFOWwD M e o 0 ©
Mt A P O S )l et WO A A P N AN = e M DO N AN ANNOR O N e mSS - o MrEHNOOA TN AT RMm

e - S +
A

53
REF.
HNO.

o
.

WW779175777757973333397..93_.!5377.7577997777733591111111111119?1799917931.

e - i e - R R KT ] g @ - o o el el ] e - Tt

L . w@ N #

. -
C oA - .
w - -

FPAGE
NO.

¢ 4
558992567890113573901123&_55_7._....8123.4567.Rr..gnulnb3..456739012345578901234551@.8
333335-ﬂ:a.-“.a.nu.s_b5555556666665556..07;7777777?38888888389999999999000000000
333333333333333333333333330333333333333333333 CEONMNMOMIN OIS S ST ST
B30~ - e - RS [ B IS S I e i B i AR LA - S B e A i - g AR IR AU A R - - - - AR -
oy MMM m Mmoo omnnmom oF 0 ) ) £ 0 £ 0N O & ) )
DOLDLOLOY Lo CﬂwCCCCCCC DoLLDLOLDULLDLODL

* 1

PART
NO.

Moo me
o Bl - - A au..u....n...u...ﬂ..u.ru.ﬂ.h.
MmN e OmmEmEMnonm 333333333
Looo CCCCCCC LDOoOLLLDLLDVOLDOL

Cih
C3 4!
C34
C34,

c3

© o I MMM Mmom m ™
! oo [SRSRSFSLSRS SRS RLRE] [ &

-y 795432197613055 o0 NGO - O ‘m e - [=2"3 LTI o] [T+ B ] [Ta N o
8115122211311&212&1111924123 ¢ 521713B..u.?_&l;u1957814911351313.&3519671167

REF .
NO.

* '

. ,

r F%

NUMERICAL INDEX

Iy

.99_.....97.7..-./_-...7._.17.991999195735915557?75555559171555537.7.99975999991555773755
— - - e e A — -t —~ - - e

PAGE -
NO.

.,4.4.&.:4}4.4..4..“:4.4-4.4.4-“:4.4&..4;ﬂ:4:4:4.414.ﬂ14;4r4-4:4&.&..4:u..Q.n.;ﬂ-u...u..u...u. wF i b a2

MMM MM oMo mmn M e onm R e R R R R N K N L K T R K K B R oy
CCCCCGCCCCCC LULLLLLDULLVLDULLDULCLODDODOD
o

PART
NO.

~F gt
Mo enm CIMMMMHMeT e
Cc o oLULLLDLDOLDLLL

o n o« 562 : -l FNHMOIONNNM O NN TORINONON R A
.4151115111311.4.4222112349 322311211211327265#111111111111333333233815

1

REF .
TUNO.

! 4

91513395599999555559999995977?77777339?99955555555555555777777511557
MONOEOMNMOmE I NAT I T TENHNNOMOEONDOONO® — = vy N

bl

FAGE
NO.

Ol-ﬂsyegnv&?sﬁ?a??l.n.uu.ﬂss?893..4123..4556680123890123&5675901234568901...46789
B4 « I 0_00000011133330151122222277999999999000DU011.1.11111112222222223333333
[-“f = 88838585333353000111111111111111111122222222222222222222222222222222
<= 1 R R R R R R Rt R Tt R o R A s I et QT T pE S, . JE. . P JF % JUT. JUE JEC-JEC QU it g i B A B B R b e s A S d s L L . i I 2 g A A R A
=9 | MEEAGOHMOONEOODOONNIDOONOOMEOOEImMEOOnEOMMNMNamnnNnmnnoanenon

-
™ Mmoo m MMM OeMemee
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC (Sl LDULLLLOLDDDLDDO

C3

Lardoar RapBap us Mor Mot Nod) L]
CODLOLDLDODOD L)

<
[ B L G o e) P~ . ™ i [TeRTa ot oD < FONORRNO W S OINWOoO~SNOo
- OO NDO A RMNOeE = ONRIMAA DO A NN =N e S e R R Ty R R R B R N R N R Na R Bl N g

REF.
. NO,
38
23
40

A

, .
P N et il T N N T T T T A N R T e N R T R o R N R Nl e e e e e = )
S F -t FF T T ANNSINOOINONTHNNNNFINEOONNNMMSTNI I T IONIIONNONMOOOCAOMOOOMOO®MO®MNmN

PAGE
NO.
43

;o
:455&70759165799015?32&5613555777683267723477.6?8901234567012389345689

= 555556577907736888274000311333997796990222692222?77?7?77888888999999
| 1111122223f4&.&.5????88900002233&.55560333&000-&.6117.7._./7.7777777777777777777

| 0000000000000000000nun..vl.l_111111111112222233333333333333333333333333333

| PR R R e R R e R e o R R R R K R A e B L R R B K R A o A N N B R K R N N R R Ry R R N R R R R R i A R N R Ry R Rt At A Rl o s Rt ot
CCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

PART
0

1 ' -
1 -+ [+f] < o o™ h —t — N~ [ e R Rl NOWOWOLMONO WM =] [4¢] o ow [y [Ipa}

1 —_N=- oA AN A M M@ NN A A A A AN AN NEHO A A NN D AR A RO AN ASARNONOIN NS NN =D O
| . - ) :

REF.
NO.

7191773113111371731335197333391355533333375733357‘75535393537513537114
NN NE A OONMOEODNEINTNMTNOINNTEGFOONCNFTENNNMT T FFONONONTNNNANNTNFTNEOT IO 30N

PAGE
NO.

66532:42792666325212567089267815993..“7.:483...45503692656456263666732657#34
../ 2243224932223633577#&47.5677778339000113333..4&.:4..45500111227333350061677
. 5502.&.44457822229999900001111111111222?._222?_22222223333333.&666667739000
_
_

“"NUMERICAL INDEX
&
!
¥

667_..;._....r_....7:_....._..1._....83888888899999999999999999999O..D..999999999999999999999999000

PART
0

NN IO I I N NI NN N N N O NN I OO O N N N T O N O N NN I S NN NN R N N S N NS NN NN SN NN o™
LUDDYLULLLUDLDLULLDUDULDODULDLLUULUDOLDLLLLLLLDDDDODDVLUDLLVLULLLLLLVLLDODDOOLD

NO.

i . ' -
! ™~ M i St oS N 0O ~ o CONRODODMANOOA - ey - — Powmd et O DN OV
I NIRRT OO et MmO TN AN ADNO AN A A N s AN A AN A D@ o s et T
1 - . .

Wt . . * -

NO.

J

] 91511115391197955731931399733739375733153319775777737331339159153131

| - 22333223324..&.23#5 NN I TN NN N ONM ST TN FOMONNCM NN
_

o

339 N

5573966256661..497.8883666355.&.66044222956517763131138589253939185222350
i HAA RN N OO OO MO VUV O~ — O N A~ ONSTOLINOANARNNNASA TN ATORFONOMNONT e oS
3 NNNUNSNNMAR St A NN SN0 A -t IOV OYMIAR oY INOoONINNENS4 OO ~MmInENNDOOAMMOI MM
1 NN O - e MMM SIS RS STONVITONONIAANOVNOOOONREESNESROOC O NN MMM - T i W DD D WD WD WD WD
1 RRR..I.lllllllllllllllllllllll.l..l..l.lllll.lll.l!..l.111122222222222222222222222

BBBCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCQCCCCC

NG .

1




REF.
NO.

-

PAGE
NG

REF.
NO .’

PAGE
NO

‘

PART
NO.

REF.
NO.

PAGE "
NO .

NUMERICAL INDEX

PART
NO

O
b=

R

NO.

PAGE

1
PART
NO

—

[ =] -« w —Q (=2 ) i . R .
MmO @F OSSO AN

MR AOOR A A S O
NAONNFINONQ-ONNm W

DO U0 €D o) v U OA D~ TN O P T O O
NOMNM M T O NN N O DD
NNRNIAWNPNWNO AcN S W . . , ) , .
B o~ v . )

[T T T Y A TN T T N O O B} i

R el a i al s R al s R s Rt - A R - R i o _

OO MO A == NN WD - . 3, o )
A A e A NI N Y™ - - s \

- ’ 1

- VW3O ON— m O®0Oo 3 - W0 S~ (] [Tal- ] COMONTE N OAHG MmO
9252221312181236361231.&129938282315279462..4..421553313141512422..41112211

o

Y e R R e R R e e R o R R Nt R e LT A e [ N T, W R T B N BT el W N R o e R A W N N e E o N N N S N Tl N N - BT B |

- 33333-432333432332243223233:4.433.42.&.2.&.22&.2:433.42223:422233.453144412223.%321@

' R ¥
o
' ' .

. -
:u.aszollzéﬂuocloggz.ﬁ.ﬁ.l_f30.I.l.....112809958ru.8388999000001111.11133143111111122
MO mud A AA NN NOOONN GG NS, MmN O A=A A A NN ANNONNNONNNOCO O = NN NN NN
[ =R =l R B N ot o] M M 7 G L) 0 0 ) ) _—oOQOoOOoOQoO® muamemh e 0 U W LD N WD W 0

e B K N DN O N SN -
_._______.___________-______-________“___________-__q_______h_-_______
111.._I.1111222222222n.'_2Ba88888888822277??2222222222222222225555555555555
33333333333333333333333333333788888839999999999999999999999999999990;.
11..1._T_l1.1l.l..ll...._1.1._111111111111111111111111l11111111111111111111111111111 "

. 1 . T . : . .
O~ o (23] P~ — WO [ RN+l o] o o) h oW [ o) Mmoo ~F - B S MmNy W M \o o oo un (Yo I S

o ' . - - .

~ . ' .
3?39557137393939?97935553153337773573717379373?3555711531935339313?5
h44333322233a12231232222é534241?3222&4243&233&&2223353343133233&2222

i
!
i - . N -

I
22534112222223338223557777839933466613771122222333333333999465661.I..I_.Q
o0 mn 1000000000001227000_000000033_lOO00ll1.0nvnu0000000000555855677771113
—t 11111111111111122222222222231111 e e e vt e o v o e e N el B s B R W W Y
.

L R L L L T e T e T L T T T T T T T e O T T T T T T O Y T O O Y O T B B R B |
1113333333333333333333333,3333333:41113999999999999999999991111111].11.1
e A A A A A A A A S A A A e e e e e A A A A NN NN EIN O NN NN O N NN NN MMM eOmn M emem
e A At e T A A A A A A A A A A A A A A A A A A A A A A A A A A At A A A A A A e o e ] ] et
4 A |‘F|frf a

» . — [}

Y L

967...., SN0 U AD P 9023..4587666901?3-&.56?890123..456781.._3&.567890912902
NN - YN S WO B0 O e e e e v e 122222222222333333,3333441414“:444%5555555551415122:4
i

s
«

. . . - .
s d
-
- . i . B
L..I_.l1...4:4.4.44...4.4.4:4.....—...414.&.ru.rn..ﬂ..4:4.&14..&,..4..u...a.4-44:41434;4;4.4.&..4...4:“:“;414:4;4&.44&##&44444&&4&44&8332
. o - N - +

- N - . a \

~F 00w

O™
9012231456?89012345678901234567890123&567890123&.567890123:&56789026611
0111222222223333333333-4rﬂ.rﬂ.-ﬁ.r4-ﬂ.-ﬂ.nﬂ:4:ﬂ55555555556666656666777777777788 -
ﬁ:ﬂrﬂrﬂ.ﬂ.nﬂ.ﬂfﬂrﬂfﬂ-ﬂrﬂ.ﬂ.fqrﬂﬁ”ﬂ.rﬂrﬂ-&.r&.rﬂ.ﬂ..u...u.,.ﬂ.-u..ﬂ..ﬂ.-a....u.‘ﬂ..rq'u..ﬁ4;4.4.4&;41“:&.4;414-4.4.4.4:4&45..a...u.;ﬂ.ﬂ..u...u.lm.h....u..ﬂ_ [

.4..u..u..a..ﬂ.fu...u...u.fufu..a;4..4.4..4.4.4-4-“.&.4:4.4-u.:ﬂ.ﬂ.;u..ﬂ..hw.ﬂ.ﬂ.ﬁ..ﬂ)ﬂ...ﬂ;u.&...4..4:.4:.4L»uu..4.4.4:414..&4:4&-44&4:4.&:4.4&;45;“3311
MO mOeOOOOEmaOEOmEOmmemoOmoo, e, 333333333333.3333333333‘33333333333333331111
COUOLDLULLLDLLULLDLLOLDLDLLDDLOLDLOLUDD CCCCCCCC‘C‘CCCCCCGCCCCCCCCC DOLLLLVDLOLLVVDDOO~A -

*a L - . Tl o




